X2

ASSEMBLY INSTRUCTIONS

Stackable Chair

CODE

PARTS

QTY

A 2
Backrest
B o |2
Seats N
¢ 2
Leg frame (R)
D W |
Leg frame (L)
HARDWARES
CODE PICTURES QTY
1 o= By 5 - )
Bolt M6 x 50 mm
2 @- S— 4 -
Bolt M6 x 55 mm Finished
| O — 4
Bolt M6 x 70 mm
4 | &0 8
Bond 6 x 15mm)|
5 | D 4
Sleeve Nut 6 x15mm
; 4
Washer
7 N 2
Allen Key M4 mm




	Sheets and Views
	Layout1




